Government of Western Australia
North Metropolitan Health Service

Women and Newborn Health Service

ADULT MEDICATION GUIDELINE

Metoclopramide

Scope (Staff): | All WNHS Staff
Scope (Area): | Obstetrics and Gynaecology

This document should be read in conjunction with the Disclaimer.

Administration Monitoring

Quick Links

Pregnancy and
Breastfeeding

Restrictions

Formulary: Unrestricted

Medication Class

Dopamine antagonist

Presentation

Tablets: 10mg
Ampoule: 10mg/2mL

Storage

Tablets: Store below 30°C
Ampoule: Store below 25°C. Protect from light.

Dose

Note: It is recommended that treatment duration be a maximum of five days

Nausea and Vomiting

Oral, IM or IV injection:
>60kg: 10 mg three times daily as needed.

30 — 60kg: 5 mg three times daily as needed.

Total daily dose should not exceed 30mg or 0.5 mg/kg (whichever is less).



https://www.kemh.health.wa.gov.au/For-health-professionals/Clinical-guidelines/Disclaimer
https://formulary.hdwa.health.wa.gov.au/Home

Metoclopramide

Gastric Stasis

Oral, IM or IV injection:
>20 years: 5 — 10 mg three times daily. Maximum 30mg in 24 hours.

Administration

Oral

Take with or without food.

Intramuscular

Inject into a large muscle.

[V Injection

Give over at least 3 minutes to minimise transient agitation, restlessness and hypotension.

IV Infusion

Step 1 Dilution: Dilute the dose in at least 50mL of compatible fluid.

Step 2 Administration: Infuse over 15 minutes.

Pregnancy

1st Trimester: Safe to use.
2"d Trimester: Safe to use.
3" Trimester: Safe to use.

Breastfeeding

Considered safe to use.

Comments

Risk of tardive dyskinesia increases with cumulative dose and length of treatment. Short-term
use only, up to a maximum of 5 days.

Related Policies, Procedures & Guidelines
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Metoclopramide

WNHS Clinical Practice Guidelines:

Gynaecology: Palliative Care

Obsetrics: Antenatal Care: Minor symptoms and disorders in pregnancy

Obstetrics: Caesarean birth

Obestetrics: Ovarian hyperstimulation syndrome

Obstetrics: Pregnancy care: First trimester complications

WNHS Pharmaceutical and Medicines Management Guidelines:
KEMH Pharmaceutical & Medicines Management Guideline: Medication Administration

KEMH Pharmaceutical & Medicines Management Guideline: Prescribing by Eligible Private
Practicing Midwives (EPPM) with a Scheduled Medicines Endorsement

References

Australian Medicines Handbook. Metoclopramide. In: Australian Medicines Handbook [Internet].
Adelaide (South Australia): Australian Medicines Handbook; 2023 [cited 2023 Apr 14]. Available
from: https://amhonline.amh.net.au/

Therapeutic Guidelines. Antiemetic drugs in adults. In: eTG complete [Internet]. West Melbourne
(Victoria): Therapeutic Guidelines; 2022 [cited 2023 Apr 14]. Available from: https://tgldcdp-tg-
org-au.kelibresources.health.wa.gov.au/etgAccess

Society of Hospital Pharmacists of Australia. Metoclopramide. In: Australian Injectable Drugs
Handbook [Internet]. [St Leonards, New South Wales]: Health Communication Network; 2023
[cited 2023 Apr 14]. Available from: http://aidh.hcn.com.au

The Royal Women's Hospital. Metoclopramide. In: Pregnancy and Breastfeeding Medicines
Guide [Internet]. Parkville (Victoria): The Royal Women's Hospital; 2022 [cited 2023 Apr 14].
Available from: https://thewomenspbmg.org.au/

Adult Medication Guideline Page 3 of 4


https://www.kemh.health.wa.gov.au/~/media/HSPs/NMHS/Hospitals/WNHS/Documents/Clinical-guidelines/Obs-Gyn-Guidelines/Palliative-Care.pdf?thn=0
https://www.kemh.health.wa.gov.au/~/media/HSPs/NMHS/Hospitals/WNHS/Documents/Clinical-guidelines/Obs-Gyn-Guidelines/Discomforts-in-Pregnancy-Common.pdf
https://www.kemh.health.wa.gov.au/~/media/HSPs/NMHS/Hospitals/WNHS/Documents/Clinical-guidelines/Obs-Gyn-Guidelines/Caesarean-Birth.pdf?thn=0
https://healthpoint.hdwa.health.wa.gov.au/policies/Policies/NMAHS/WNHS/WNHS.OG.OvarianHyperstimulationSyndrome.pdf
https://www.kemh.health.wa.gov.au/~/media/HSPs/NMHS/Hospitals/WNHS/Documents/Clinical-guidelines/Obs-Gyn-Guidelines/Pregnancy-First-Trimester.pdf
https://healthpoint.hdwa.health.wa.gov.au/policies/Policies/NMAHS/WNHS/WNHS.PMM.MedicationAdministration.pdf
https://healthpoint.hdwa.health.wa.gov.au/policies/Policies/NMAHS/WNHS/WNHS.PMM.EndorsedMidwivesPrescribing.pdf
https://healthpoint.hdwa.health.wa.gov.au/policies/Policies/NMAHS/WNHS/WNHS.PMM.EndorsedMidwivesPrescribing.pdf
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Printed or personally saved electronic copies of this document are considered uncontrolled.

Access the current version from WNHS HealthPoint.

This document can be made available in alternative formats on request for a person with a disability.

© Women and Newborn Health Service 2024

Copyright of this material is vested in the State of Western Australia unless otherwise indicated. Apart
from any fair dealing for the purposes of private study, research, criticism or review, as permitted under
the provisions of the Copyright Act 1968, no part may be reproduced or re-used for any purposes

whatsoever without written permission of the State of Western Australia.

Adult Medication Guideline

Page 4 of 4



